Reviews & Opinions
Independent and trusted. Read before buy Ryobi RY52004!

Ryobi RY52004

Manual

Preview of first few manual pages (at low quality). Check before download. Click to enlarge.
Manual - 1 page  Manual - 2 page  Manual - 3 page 

Download (English)
Ryobi RY52004, size: 2.0 MB
Related manuals
Ryobi RY52004A

Instruction: After click Download and complete offer, you will get access to list of direct links to websites where you can download this manual.

About

Ryobi RY52004About Ryobi RY52004
Here you can find all about Ryobi RY52004 like manual and other informations. For example: review.

Ryobi RY52004 manual (user guide) is ready to download for free.

On the bottom of page users can write a review. If you own a Ryobi RY52004 please write about it to help other people.

 

[ Report abuse or wrong photo | Share your Ryobi RY52004 photo ]

User reviews and opinions

<== Click here to post a new opinion, comment, review, etc.

No opinions have been provided. Be the first and add a new opinion/review.

 

Documents

doc0

TP30 30cc GAS PRUNER REPAIR SHEET

MODEL NUMBER RY52004

RYOBI TP30 GAS PRUNER MODEL NO. RY23 29
RYOBI TP30 GAS PRUNER MODEL NO. RY52004
The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your GAS PRUNER or when ordering replacement parts.

PARTS LIST

KEY NO. 9
PART NUMBER PS06258 PS06259 PS985384003 PSPS83009 A09207 PS02764 PSA983000644R 05-30-05 *

DESCRIPTION

* * * *
SCREW (10-14 X 1 in. T.F. TRUSS HD.)....9 HANDLE ASSEMBLY..... 1 TRIGGER LOCK..... 1 TRIGGER...... 1 TORSION SPRING...... 1 WARNING LABEL..... 1 BOOM ASSEMBLY (INC. KEY NO. 6).....1 COMPRESSION SPRING..... 1 RING GUARD..... 1 STORAGE END CAP..... 1 SHOULDER STRAP..... 1 THROTTLE AND LEAD ASSEMBLY (INC. KEY NO. 22)... 1 BOLT (1/4-20 X 1 in. HEX HD.)..... 1 BOLT (1/4-20 X 1-1/2 in. HEX HD.).... 1 HANDLE BAR CLAMP..... 2 WASHER..... 2 HEX NUT (1/4-20)..... 2 LOCK WASHER..... 2 J HANDLE AND GRIP...... 1 STRAP HANGER..... 1 COMBINATION WRENCH..... 1 SWITCH (MOMENTARY CONTACT).... 1 SPARK PLUG (CHAMPION RCJ6Y OR NGK BPMR7).... 1 LOGO PLATE..... 1 SCREW...... 1 THROTTLE CABLE CLIP..... 1 FUEL CAP ASSEMBLY..... 1 MODEL LABEL..... 1 AIR FILTER...... 1 AIR BOX COVER..... 1 STARTING/PRIMER LABEL..... 1 OPERATORS MANUAL REPAIR SHEET (REV:00)
* STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY 3
RYOBI TP30 GAS PRUNER MODEL NO. RY26
PART NUMBER 986163001 PA986165001 PS986162001 04939A 985224001 PSPSAPSPA986172001 983606001
DESCRIPTION QTY * HEX NUT (M8)..... 1 BAR CLAMP ASSEMBLY..... 1 GUIDE BAR ADJUSTMENT SCREW (M5 X 50 mm).... 1 * RETAINING RING (4 mm)..... 1 GUIDE BAR PLATE...... 1 GUIDE BAR ADJUSTING PIN..... 1 * E-RING (6 mm)..... 1 CUPPED WASHER...... 1 SPROCKET...... 1 CHAIN (3/8,.043, 10)..... 1 GUIDE BAR...... 1 BAR PAD PLATE..... 1 OIL PUMP SEAL ASSEMBLY..... 1 OIL PINION GEAR & PLUNGER.... 1 WORM GEAR..... 1 OIL PUMP HOUSING W/CAM PIN ASSEMBLY.... 1 * SCREW (M5 X 3 mm)..... 2 OIL CAP WITH RETAINER (PKG.).... 1 * SCREW (M5 X 18 mm).... 4 OIL TANK COVER ASSEMBLY..... 1 OIL COVER GASKET..... 1 * SCREW (M5 X 25 mm, SHOULDER SCREW)... 3 * SCREW (M5 X 25 mm).... 1 * SCREW (10-24 X 5/8 in. HEX WASHER HD. TRI-LOBULAR)... 1 GEAR CASE COVER..... 1 PINION GEAR ASSEMBLY..... 1 WAVY WASHER...... 1 PICK-UP TUBE ASSEMBLY..... 1 OUTPUT SHAFT ASSEMBLY..... 1 GEAR CASE AND STUD ASSEMBLY.... 1 EXPAND-IT LABEL..... 1 WARNING LABEL..... 1 PRUNER BOOM ASSEMBLY (55 in.) (INC. KEY NOS. 31 AND 32)... 1 PRUNER GEAR HEAD (INC. KEY NOS. 1-9 AND 12-30)... 1 BLADE COVER..... 1 * STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY 5
PART NUMBER 88083 * * 093221 * 985893001 06443A 98792 A06964 A* 850080001 00238A

KEY NO.

PART NUMBER
SHORT BLOCK ASSEMBLY.. 1 MUFFLER ASSEMBLY (INC. KEY NOS. 48-50).. 1 MUFFLER GASKET.. 1 HEAT SHIELD.. 1 SCREW (10-24 X 2-1/8 in. TORX TRUSS HD. SEMS).. 2 BOLT (10-27 X 2-3/8 in. HEX HD.). 2 HEAT DAM GASKET.. 1 HEAT DAM.. 1 LOCK NUT (10-24). 2 SCREW (10-24 X 1 in. TORX PAN HD. SEMS).2 CARBURETOR GASKET.. 1 CARBURETOR GASKET.. 1 SPACER.. 1 PISTON W/PIN.. 1 AIR FILTER BOX.. 1 PISTON RING 30cc.. 2 RUBBER TUBING (2 in.).. 1 CLIP... 1 CARBURETOR.. 1 GASKET, C/C COVER. 1 FUEL TANK ASSEMBLY.. 1 RETAINING RING.. 2 BUMPER.. 2 LEAD W/TERMINALS.. 1 LEAD... 1 SCREW (8-32 X 1 in. THREAD FORMING).. 2 IGNITION MODULE (W/ 3 SEC. KILL). 1 PISTON PIN... 1
984812001 * SCREW (10-24 X 3/4 in. PAN HD. TORX). CLUTCH... 2 PS05268 WASHER.. 1 98929A WASHER.. 1 PS05267 SPACER.. 1 PA01613 DRUM & CONNECTOR.. ROTOR AND PAWL ASSEMBLY.. STARTER PULLEY.. PISTON ASSEMBLY (INC. KEY NO.14, 16, 22, 28 and 55). 1 A98773A SPRING & CONTAINER.. CLIP... STARTER ROPE.. 1 PS06114 STARTER GRIP... BAFFLE.. * SCREW (8-16 X 1/2 in. THD. FORM. ). * SCREW (10-14 X 7/8 in. THD. FORM. ). REAR HOUSING.. SCREW (10-24 X 3/4 in. TRUSS HD.). 4 PA01641 STARTER HOUSING W/EYELET. * SCREW (6-20 X 1/4 in. TRI-LOBULAR). OUTLET TUBE.. SCREEN.. COMPLETE STARTER ASSEMBLY (INC. KEY NOS. 36, 38, 40-43 AND 47 ).. GASKET... PRIMER ASSEMBLY.. TANK INSULATION GASKET. 1 PA00190 CONNECTING ROD ASSEMBLY. RUBBER BUMPER.. 1

* STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY ** STOCK ITEM MAY BE SECURED THROUGH THE HARDWARE DEPARTMENT OF MOST HOME DEPOT STORES 7

doc1

For Parts Call 606-678-9623 or 606-561-4983
TP30 30cc GAS PRUNER REPAIR SHEET

MODEL NUMBER RY52004

www.mymowerparts.com
RYOBI TP30 GAS PRUNER MODEL NO. RY23 29
RYOBI TP30 GAS PRUNER MODEL NO. RY52004
The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your GAS PRUNER or when ordering replacement parts.

PARTS LIST

KEY NO. 9
PART NUMBER PS06258 PS06259 PS985835001 PS83009 A09207 PS02764 PS983000644R 05-03-06 *

DESCRIPTION

* * * *
SCREW (10-14 X 1 in. T.F. TRUSS HD.)....9 HANDLE ASSEMBLY.....1 TRIGGER LOCK.....1 TRIGGER......1 TORSION SPRING......1 WARNING LABEL.....1 BOOM ASSEMBLY (INC. KEY NO. 6).....1 COMPRESSION SPRING.....1 RING GUARD.....1 STORAGE END CAP.....1 SHOULDER STRAP.....1 THROTTLE AND LEAD ASSEMBLY (INC. KEY NO. 22)...1 BOLT (1/4-20 X 1 in. HEX HD.).....1 BOLT (1/4-20 X 1-1/2 in. HEX HD.)....1 HANDLE BAR CLAMP.....2 WASHER.....2 HEX NUT (1/4-20).....2 LOCK WASHER.....2 J HANDLE AND GRIP......1 STRAP HANGER.....1 COMBINATION WRENCH.....1 SWITCH (MOMENTARY CONTACT)....1 SPARK PLUG (CHAMPION RCJ6Y OR NGK BPMR7)....1 LOGO PLATE.....1 SCREW......1 THROTTLE CABLE CLIP.....1 FUEL CAP ASSEMBLY.....1 MODEL LABEL.....1 AIR FILTER......1 AIR BOX COVER.....1 STARTING/PRIMER LABEL.....1 OPERATORS MANUAL REPAIR SHEET (REV:02)
* STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY
RYOBI TP30 GAS PRUNER MODEL NO. RY20
PART NUMBER 986163001 PA986165001 PS986162001 04939A 985224001 PSPSAPSPA986172001
* * * DESCRIPTION QTY HEX NUT (M8)..... 1 BAR CLAMP ASSEMBLY..... 1 GUIDE BAR ADJUSTMENT SCREW (M5 X 50 mm).... 1 RETAINING RING (4 mm)..... 1 GUIDE BAR PLATE...... 1 GUIDE BAR ADJUSTING PIN..... 1 E-RING (6 mm)..... 1 CUPPED WASHER...... 1 SPROCKET...... 1 CHAIN (3/8,.043, 10)..... 1 GUIDE BAR...... 1 BAR PAD PLATE..... 1 OIL PUMP SEAL ASSEMBLY..... 1 OIL PINION GEAR & PLUNGER.... 1 WORM GEAR..... 1 OIL PUMP HOUSING W/CAM PIN ASSEMBLY.... 1 SCREW (M5 X 3 mm)..... 2 OIL CAP WITH RETAINER (PKG.).... 1 SCREW (M5 X 18 mm).... 4 OIL TANK COVER ASSEMBLY..... 1 OIL COVER GASKET..... 1 SCREW (M5 X 25 mm, SHOULDER SCREW)... 3 SCREW (M5 X 25 mm).... 1 SCREW (10-24 X 5/8 in. HEX WASHER HD. TRI-LOBULAR)... 1 GEAR CASE & COVER ASSEMBLY..... 1 PINION GEAR ASSEMBLY..... 1 WAVY WASHER...... 1 PICK-UP TUBE ASSEMBLY..... 1 OUTPUT SHAFT ASSEMBLY..... 1 BLADE COVER..... 1 EXPAND-IT LABEL..... 1 WARNING LABEL..... 1 PRUNER BOOM ASSEMBLY (55 in.) (INC. KEY NOS. 31 AND 32)... 1 PRUNER GEAR HEAD (INC. KEY NOS. 1-9 AND 12-30)... 1

* * * * *

PART NUMBER 88083 * * 093221 * 985893001 06443A 98792 A06964 A* 850080001 00238A 984812001 *

KEY NO.

PART NUMBER 00242 PS05268 98929A PS05267 PAA98773A PS82543 * 82537 * PA* PAPS02807 *
SHORT BLOCK ASSEMBLY.. 1 MUFFLER ASSEMBLY (INC. KEY NOS. 48-50).. 1 MUFFLER GASKET.. 1 HEAT SHIELD.. 1 SCREW (10-24 X 2-1/8 in. TORX TRUSS HD. SEMS).. 2 BOLT (10-27 X 2-3/8 in. HEX HD.). 2 HEAT DAM GASKET.. 1 HEAT DAM.. 1 LOCK NUT (10-24). 2 SCREW (10-24 X 1 in. TORX PAN HD. SEMS).2 CARBURETOR GASKET.. 1 CARBURETOR GASKET.. 1 SPACER.. 1 PISTON W/PIN.. 1 AIR FILTER BOX.. 1 PISTON RING 30cc.. 2 RUBBER TUBING (2 in.).. 1 CLIP... 1 CARBURETOR.. 1 GASKET, C/C COVER. 1 FUEL TANK W/CAP ASSEMBLY. 1 RETAINING RING.. 2 BUMPER.. 2 LEAD W/TERMINALS.. 1 LEAD... 1 SCREW (8-32 X 1 in. THREAD FORMING).. 2 IGNITION MODULE (W/ 3 SEC. KILL). 1 PISTON PIN... 1 SCREW (10-24 X 3/4 in. PAN HD. TORX). 4
CLUTCH... 2 WASHER.. 1 WASHER.. 1 SPACER.. 1 DRUM & CONNECTOR.. 1 ROTOR AND PAWL ASSEMBLY.. 1 STARTER PULLEY.. 1 PISTON ASSEMBLY (INC. KEY NO.14, 16, 22, 28 and 55). 1 SPRING & CONTAINER.. 1 CLIP... 1 STARTER ROPE.. 1 STARTER GRIP... 1 BAFFLE.. 1 SCREW (8-16 X 1/2 in. THD. FORM. ). 3 SCREW (10-14 X 7/8 in. THD. FORM. ). 2 REAR HOUSING.. 1 SCREW (10-24 X 3/4 in. TRUSS HD.). 4 STARTER HOUSING W/EYELET. 1 SCREW (6-20 X 1/4 in. TRI-LOBULAR). 3 OUTLET TUBE.. 1 SCREEN.. 1 COMPLETE STARTER ASSEMBLY (INC. KEY NOS. 36, 38, 40-43 AND 47 ).. 1 GASKET... 1 PRIMER ASSEMBLY.. 1 TANK INSULATION GASKET. 1 CONNECTING ROD ASSEMBLY. 1 RUBBER BUMPER.. 1 CYLINDER.. 1 CYLINDER GASKET.. 1 SCREW (12-24 X 5/8 in.).. 3
* STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY ** STOCK ITEM MAY BE SECURED THROUGH THE HARDWARE DEPARTMENT OF MOST HOME DEPOT STORES

 

Tags

MYX1-2 DVP-NS708HP Dvdr3355-37B LT-P326W Durafon 4X 10000CF Zoom G2NU SP384 X-200 X5410 28PW8608 Fostex G16S 250 KX-TG1312G 15172 DVD 800 CH-308B UM 076 FW-C399-21M Schc40EP DMR-HS2 IC-F110S Turbo SRS-BTM30 Cc-MT200 TX-28CK1F Lcd TV AG8-V AW1205N Gamecom P90 Super Duke MCI500H 12 VGN-FZ21M Review KF320 QC 621K SF-370 ETS DP351 KDL-46D3500 V266BR4A IR-HD1000 Folio SX Liner TRX-1 LTV-19W6 L76650 IFP-120 G705U Sans FIL RA-913 HDR-CX105E L-410 DES-1008P 300 E Scenic XL 7010IX Messenger DVP-NS15 C2117T 9 1 32PFL7603H LG R-10 TS-A4672R Ptid-4004 XNV-L77BT T 1825 KD-LX110R Keyboard KH 1166 CW-21M63N RD-6504 Ketron MS50 PM-790PT VGA Series Ndrive G600 RY08510 HT-C306hla0 DMR-E85 AV-28KT1SUF Nglb23-1H 5 EW711F Derive 5 DMR-EZ48V AX-V401 YP-T9J SX230-2005 Dvcr-2002 KR7A-raid CU-E12JKE Stopwatch S141 WF-T552TH A7V266M GR-DX95 RH388H Maxxum Warcraft III 1191D300A IC-821H Mitel 5324 Yamaha F-20

 

manuel d'instructions, Guide de l'utilisateur | Manual de instrucciones, Instrucciones de uso | Bedienungsanleitung, Bedienungsanleitung | Manual de Instruções, guia do usuário | инструкция | návod na použitie, Užívateľská príručka, návod k použití | bruksanvisningen | instrukcja, podręcznik użytkownika | kullanım kılavuzu, Kullanım | kézikönyv, használati útmutató | manuale di istruzioni, istruzioni d'uso | handleiding, gebruikershandleiding

 

Sitemap

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77 78 79 80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 100 101